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1 (F L &SI
NBRODOFHEEMGRIZH T 5T, WEMBKAVTAHEEGE LTIE, —#&IZ, B
MBET, FOSL/AFT7I—I T ATz U7 FRIEERIGFRZNAEELELT
RAINATWLWS (STR—2600 1WSH),
4EIE. NBROEREMZRICE T HREFDEE (FELT. F7VY—IL H
BWNE RILT VT I R) ICEDMESEE (Ra—F 524 L, MEERE) ITRIFT
FEIZTOVTHEE L=,
HAAE (Test Recipe)
NBR(BFE=FUJ) 100 (EE8B)
SRF—LSA—/KR>TSvy%  (Carbon Black) 65
DOP (Plasticizer) 15
ATT) VR (Stearic Acid) 1
N (Zn0) 5
M RESH (Compounding Ingredient) Bl i
2. OLSKEEHFEEE  (Test Results)
2-1.¥7Y —-M/TT 5FFHFR
No.
HH 1-1 1-2 1-3 1-4 1-5 1-6
% = (Sulfur) 0.3 0.3 0.3 0.3 0.3 0.3
Hot+w5—TT (IMTD) 3.0 3.0 3.0 3.0 3.0 3.0
Hot+Z—M (MBT) 1.0 2.0 3.0 - - -
Hot5—DM (MBTS) - - - 1.0 2.0 3.0
Li—=—2X 20— FAE& (Mooney Scorch Test) : M L1, 125°C
Vm 29.0 25.0 30.5 26.5 26.0 23.0
ts (min) 11.1 10.1 1.4 17.9 18.5 21.6
t 35 (min) 16.7 15.0 14.7 26.3 29.9 38.5
t A30 (min) 5.6 4.9 7.3 8.4 11. 4 16.9
FTaS5RAMA—%4—AER (Curelastometer Test) : 6 ==+3° |, 2mm
160°C t 10 (min) 1.4 1.6 1.6 2.3 2.8 3.4
t 90 (min) 6.2 6.4 5.2 9.6 9.2 9.5
t9o— t10 (min) 4.8 4.8 3.6 1.3 6.4 6.1
o koE  (Nem) | 2.1 |25 | 2.4 | 2.8 | . 2.4 | 2.7
190°C t 10 (min) 0.3 0.3 0.5 0.4 0.6 0.7
t 90 (min) 1.4 1.2 1.1 1.7 1.7 1.7
t9o— t10 (min) 1.1 0.9 0.6 1.3 1.1 1.0
ML B (N-m) 3.1 2.9 3.2 3.2 3.2 3.2
5|5E:AER (Tensile Test)
160°C 7 L R Nk B 7 ) Ji 10 10 10
(min)
TB (MPa) 1.7 11.0 10.9 11.9 11.6 11.5
EB (%) 470 490 550 440 440 470
M 200 (MPa) 5.1 4.5 3.7 5.5 5.0 4.7
M 300 (MPa) 8.4 7.0 6.4 9.2 8.2 1.5
R Hs QISA | 56 | 54 | 53 | 58 | 51 | 56
190°C 7' L R & B RS 3 3 3 3 3 3
(min)
TB (MPa) 12.6 12.2 11.3 13.2 12.9 12. 4
EB (%) 510 500 520 470 490 490
M 200 (MPa) 4.4 4.6 4.0 4.6 4.5 4.5
M 300 (MPa) 7.9 7.8 6.9 8.2 8.2 1.7
Hs (JIS, A) 54 52 51 54 53 52




2-2. AV7zV73IN /TT 38 ZR

No.

EE 2-1 2-2 2-3 2-4 2-5 2-6
B # (Sulfur) 0.3 0.3 0.3 0.3 0.3 0.3
Ho+w5—TT (IMTD) 3.0 3.0 3.0 3.0 3.0 3.0
Hr+>—CM (CBS) 1.0 2.0 3.0 - - -
Ho+5—NOB (0BS) - - - 1.0 2.0 3.0

Li—=—X2—FiKE& (Mooney Scorch Test) : M L1, 125°C

Vn 20.0 23.0 20.0 23.0 24.0 24.5
ts (min) 21.4 20.5 20.2 19.5 21.0 20.6
t 35 (min) 28.8 28.2 30.4 28.9 31.7
t 430 (min) 1.4 1.7 10.2 9.4 10.7 21.4
Fa15RMA—2—iE& (Curelastometer Test) : 6 ==+3° | 2mm
160°C  t 10 (min) 2.5 2.6 2.7 2.6 2.7 2.9
t 90 (min) 9.0 8.8 10.2 13.5 14.2 14.4
too— t10 (min) 6.5 6.2 1.5 10.9 11.5 11.5
o kuofE m | 30 | 33 | 35 | 30 | 28 | 28
190°C  t10 (min) 0.4 0.6 0.6 0.4 0.5 0.5
t 90 (min) 1.8 1.6 1.5 2.6 2.7 2.8
too— t10 (min) 1.4 1.0 0.9 2.2 2.2 2.3
FLOfE  (N-m) 3.6 4.0 4.1 3.5 3.5 3.5
5|5REHER (Tensile Test)
160°C 7 L R fink B il 10 10 15 15 15 15
(min)
T8 (MPa) 12.1 12.2 12.2 12. 4 11.4 11.9
EsB (%) 420 420 380 410 370 410
M 200 (MPa) 5.6 5.2 5.8 5.9 5.6 5.5
M 300 (MPa) 8.9 9.0 10.1 9.9 9.8 9.3
Hs Wism | 58 | 57 | 59 | 58 | 58 | 58
190°C 7' L R fnk B il 3 3 3 5 5 5
(min)
T8 (MPa) 13.4 13.3 13.0 13.2 13.1 12.4
EB (%) 470 420 410 420 390 390
M 200 (MPa) 5.0 5.9 5.5 5.8 5.5 5.9
M 300 (MPa) 9.1 10.3 9.6 10.3 10.0 9.9
Hs (JIS, A) 57 57 56 56 56 56




2-3.CM/TT 5+RAA b= &k S 5=E
fn )lL‘EiEﬁUﬁ’ﬁ% 4. Ophr
No.

EE 3-1 3-2 3-3 3-4 3-5 3-6 3-1
WM& 0.5 0.5 0.5 0.5 0.5 0.5 0.5
Ho+5—CM (CBS) 4.0 3.2 2.4 2.0 1.6 0.8 -
Ho+>—TT (INTD) - 0.8 1.6 2.0 2.4 3.2 4.0

ﬁ#ﬁtt[ﬂ] """"""""" 100 | 8 | 60 | 50 | 40 | 2 | 0

TT 0 20 40 50 60 80 100

L—=—X2—FiAER (Mooney Scorch Test) : M L1, 125°C
Vm 27.0 28.0 29.0 29.5 29.0 29.0 29.0
ts (min) 38.3 18.3 17.1 16.7 16.7 14.7 14.8
t 35 (min) 49.9 21.3 20. 1 20.3 21.0 19.4 19.8
t 430 (min) 11.6 3.0 3.0 3.6 4.3 4.7 5.0

FaS5RMA—%4—E& (Curelastometer Test) : 6 =+3° |, 2mm, 160°C
t 10 (min) 4.7 2.0 1.9 2.0 1.9 1.9 2.0
t 90 (min) 11.3 6.3 1.2 8.3 1.1 6.7 1.3
t9o— t10 (min) 6.6 4.3 5.3 6.3 5.8 4.8 5.3
LY E (N-m) 1.9 3.0 3.6 3.9 3.9 4.1 4.2

5|5EEXER (Tensile Test) : 160°C 7 L X MN&k

e PowEEER (min) | 15 | 10 | 10 | 10 | 10 | 10 | 10
TB (MPa) 15.1 14.8 14.6 13.9 13.4 13.6 13.4
EB (%) 580 410 300 290 270 220 220
M100 (MPa) 2.8 4.5 5.9 6.4 6.4 7.0 7.6
M 200 (MPa) 5.4 8.4 10.7 11.4 11.5 12.6 12.17
Hs (JIS, A) 52 56 58 59 59 61 61
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3. F\BE
(1) TTIZF7Y—I HBWNE RIWLTTVFIREZZEELTCHALERERZELD
5. TRDESIZHS,

RER FF7I=IL/STT AWITITVFTIR/TT
15H MATT DM/TT CM/TT NOB/TT
AA—F 324 | mbbEL, AWZIV7IN /TT| tslFEL., tslEK <.,

Ls BETHLEEL | & NOB/TT LIZIF |ET B LPP
yiil (t5) | I25ELH B, Y3Euha, # | FA%, <D,
5 ETDHEAFH | BETDH L0
¥ EHELAHD, | ELHD,

% | INEREE RHEL, BRI LN, DN/TT L EED | EBELY,
(too—t10) |EETHELEEDH |METEHELEEL | EEEZHT D,

[ZELS 2D, [ZELS 2D,
n FI3RE S RHIEL, AVTIVTIN /TT | F7) -W/TT &Y LB IMEZETRT
i (Te) |BETHESHL | &£ 2T 13RIEE LY,
% ECa15R ICIETT 5, YOHE 5,
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